Sr.
nos.

Descriptions Qty.

1 |Main column

Bottom column

Center beam a

ssly.

Rafter

Purlin clit

Purlin

N OB W

North south brancing |

Front tilt support _ |

il

8 bottom
9

Front tilt supporttop | 1

10 |Rafter bracing

|
|

holder

11 |Rafter bracing

12 |Bracing center

beam

13 |Controller clamp-rear | 2

front

12 Controller clamp-

15 |Rubber pad

= —

16 |Center pin

Notes : 1) MS HD Galvanizing according to IS 4759
for alt parts, wherever applicable,

2) All dimensions are in mm.

B

SUPERSEDES NO =

PART NO. TITLE 6 nos. Module mounting
- structure
DRN BY | Faiz 07.0220|SCALE  [DRG NO o
CHD BY | Faiz 150 | A
2= I SO SMP-SM-1219
APPD BY|DR P | B | _(Snest i of 16)




5. 600 G

IT17 Ground level

/7

6 set reinforcing steel
D8 mm (horizontal tie bar)

M20 concrete
faundation
with RCC base

8 nos, reinforcing steal
N ng

@16 mm (main vertical bar)

150 thk. RCC bage
M20 concrete

3-5 nos, reinforcing steel

50thk. P.C.C. (1:3:6 @8 mm (both way)

Foundation Detaij

g8
~
I
DRN BY DRG. NO. i 4#_
CHD BY
SMP-SM-1219
APPD BY __ (Sheet20f 18)
5 [ SUPERSEDES NO - = 3

e - fe—

——d




|

TE 6 nos. Module mounting

07.02.20|sC

structure -
ALE  [DRG. NO
1:50

| SMP-SM-1210



i R — e
2 3 4 [ 5 T 6 S 7 = -
Item list of 6nos. MMS ‘/L
Sr. nos. Descriptions Qty. qoﬁM.ﬁ_mmMm_mE E%M_m%mm_ \ mm*.m:w:nw szaw&,m »‘
| 1 |Main column [ 3 21,71 [ I5:1161& IS 2062 |
| 2 [Bottom column | 1 15,23 E250 T I5:1161, 15 2062 & 15:808._|
| 3 |Center beam assly. 1 17.2 1S:4923, 15:2062 & 15:808 _
|4 [Rafter 2 21.96 1S:2062 & 15:811 |
5 Purlin clit 8 1.15 E350 [S:2062 4,
6 Purlin 4 25.16 15:2062 & 1S:811
7 North south brancing i 3.52 J
8 Front tilt support bottom 15 1.49 E250 1$:4923 .ﬂ
9 Front tilt support top 1 ] 7 - \A‘
10 |Rafter bracing holder 2 1.62 . . _
TT {RFer Eracin z - E350 ; 1S:2062 & 15:811 g
12 |Bracing center beamn 2 3.33 IS:1161 1
13 |Controller clamp- rear 2 0.6 E250 . |_
14 |Controller clamp- front 2 0.8 [._
15 |Rubber pad 1 —
16 [Center pin 1 = . U
Approx. total weight, 120.4 I!{i}!éi
Galvanizing -7 % 8.43 R e |
1 M16x60 bolt with 1-nut & 2-palin washer i
2 M12x115 bolt with 1-nut & 2-palin washer |
3 M10x100 bolt with 1-nut & 2-palin washer
4 M12x35 bolt with 1-nut & 2-palin washer 8.8 Gl 15:1364
> __|M10x30 bolt with 1-nut & 2-palin washer _
6 M6X25 Anti theft nut bolt, $5-304 (HeadOD @15 mm) ,_
Approx. total weight of the structure =

ﬁ._#m 6 nos. Madule 3, _mm:w_ -

SMP-SM-1219

(Sheet 4 of 16)




| 5 3 7 i R | S T

]
— i — SR |
1) Main column Je=ot= |u“|h_w...._u 6 | 5 |
- s el s 'l
A THRU Bl 55 A
fg QTY 08 NOS s -/m.:.... ._.__m..ﬁ_Cmm_. \
o :
Ag—F J] 1 il \
T el ¥
N s |
m ; ~ _ *.
- D 72 L, X\ GUSSET 04 NOS a \
el L m ’
Il!m GUSSET 04 NOS 159 © S _
i B/ / q 280 Dm._,b,___. & |
= 3 g5 °| SCALET:8 |
o | C DETAIL A |
| e gk SCALE 110
© 40 {215 _ {
@127 |
W 55, @ 4.50 ik _
b4 _
70 m
D =| ._.Im&_,._.__m)_.._. _ A
1 ] |
F— \L _ _ —i
: ¥ _
= _’ _ @130 170
PLATE CUT oUT
A B = _ DETAIL D
@280 SECTION B-B SCALE ] : ¢4 _ m
L | . SCALE 1:12 _-|_
=
3 TITLE 6 nos, §oac_m mounting |
m:coﬁ.Eml R _ .
m@ NO
x@18 PIN-388120 1:100 7 _
EQUAL SPACING DisT (_ SMP-SM-121¢
=@ (Sheet 5 of 16)
r 1 _ 2 mcnmmmmUmw NO - SRS




2 ) Bottom column

1070

8 THICK
GUSSET

ISA 50X50X5, 100 MM LONG
TO BE WELD, 04 NOS

GUSSET 04 NOS

[y
)

A

R

~

< T n>rg
7

P k)

<\

3y

2 4
L \\ x..‘.mnl.
| Lot
e figle
8 360} B\
* o :
$101.6 * - _ ; =
A FAETND. ""ME 6 nos. Module maunting
SECTION A-A 5 structure
3 SCALE1:12 DRN BY [ Faiz 0702.20[SCALE [DRG NO
_ CHD BY | Faiz 1190
P SMP-8M-1219
APPD BY| DR P. mWT@ (Sheet 6 of 16)
1 2 3 4 | _ 6 SUPERSEDES NO - -

D




3 4 5 i 6 7 & 5
L]
3 ) Center beam assly.
A
CENTER PURLIN BKT. 1135 |
65,
_ P
- - I._l.. ._
8 F 2 m o ol
3 P. o (=] H
8 j 2 & g j_ 8 — _
kB o |
0] #
X u |

1800

04 NOS (02 RH & 02 LH)
RAFTER HOLDING BKT.
REFER DWG.

SHS 63.5X63.5X32

D ozartment
cing College,

Cenier beam

PARTNO. TITLE 6 nos. Module mounting
- structure I
SECTION A-A ORN BY | Faiz 07.0220/SCALE  [DRG NO _
CHD BY | Faiz - 1:100 ,
SCALE1:10 — SMP-SM-1219
APPD BY| DR.P B | sheetrong
1 _ | 3 4 5 _ 6 SUPERSEDESNO - T

T OO N -




ey

3 4 5 6 7 8
3 ) Center beam ,
1800
Uu .w._. *y r\.v w.. ty |
o ..f« a../. * r.f rf,. ra.« .....w
50 ._I 867
63
A 65 635 il é
SHS 63.5X63.5%3.2 B— s -
R0 . s )
3= 3 > T / = T : __
= — g« . T
= S — g g 3 =
3 <, (38 L“ T / 3
4X@13.50 e |1 w e / 8
THRUALL o) -
@12
258 A 258 THRU ALL 8 X 45° _/l\‘. a\e
e |30
&0 —ap 125 1,
B) SECTION A-A
e _ SCALE 1: 10
0 Prof. Vis' - D Patel
@12 R o
s WQE T S Hortment
D16 /o B.V.M. V..m_. :‘,‘:‘.J: n\csnmﬁ
M;||I.|/ 2.6 —l g m V. V. ZD&.}L._U, 3120
S 3 8
= rmT - a -
v - "
020 PART NO. TITLE 6 nos. Module mounting
- THRU ALL ; structure
DETAILR | om0 DRN BY | Faiz 070220 SCALE  |DRG NO,
SCALE1:8 & CHD BY | Faiz - 1:100 _
: : SMP-SM-1219
APPD BY| DRP. =& (Sheet 8 of 16)
1 _ 2 | 3 4 5 | 6 | SUPERSEDES NO -




1 2 4 6 7 | 8
. .
12 ) Bracing center beam
SLOT 12X30
@ 1350
THRU ALL
5 THRU
I.P'A 337
llllllll A Ay
IIIIII t¥ .Il.-ull.t..llrl.llllllllll' —————
lllllllllllll g & _
e // I/ \ .-_(‘_‘
i S e | [ e S B o ¥ ST (RS i e | N A2y
—p
ia* A secTion A-A
82 SCALE1:3
25 815 J
50 840
3. Patcl _
iR ifatoa s N .&m..._\
wCagh® by = ;
RART NG, TILE 6 nos. Module mounting
E structure _
DRN BY | Faiz 07.02.20| SCALE ‘%a NO _
CHD BY | Faiz . 110 |
| SMP-SM-1219
APPD BY| D.R.P. - m@ | (Sheet 14.of 16)
1 5 _ 6 SUPERSEDES NO - o

)

AT



i R S — e, U R S W S

14 ) Controller clamp - Front __
13 ) Controller clamp - rear
320 _
Pi] 270
B
270
__ ..t_.ﬁau.,
oy !
- mu[’_,h_* ——— |
B,ﬁ i __
C 157 4X8LOTS . | (
axzo
t
D _ :
|
_ _
_
E
T _
_I |
|
F "ITLE 6 nos. Module mounting |
structure |E
[BRG NO R
St SMP-SM-1219

| (Sheet 1501 16)




| - v
16 ) Rubber pad 17 ) Center pin
A
132 o
L 105 _ el
N1
SRS
= |
\__®8thy! ]
(o \d X4n
PART NO. TITLE 6 nos. Module mounting |
E structure
DRN BY | Faiz 07.0220|SCALE - |DRG, NO
CHD BY | Faiz : 15
SMP-SM-1219
APPD BY| DR.P. =@ (Sheet 16 of 16)
5 _ 6 SUPERSEDES NO - h -

Ti50 AST)



. of Module 1955[mm | 1.955|m
VAlth of Mochile 920 mm 0.93m
TExiness of Module 40/mm 0.0y
ght of esch Moch)le 4 225[Ke
N < of Modules ‘L 6| Nas |
T Weight of Modies 133]Ke i
N < of Purlins 4[Nos | ]
Lad o each Pirlm 33 750|Ke I
of each Putlin am fru r
UL Load per metre on Purlin 1121 [Ke/m L aat0]iNam
Wnid Load Calculations as per 18575, = 22
Wl Spoed (Rmphy 155 }Empb | —
B Wind Speed i 43 06 m'sec | -
Rk Coeflicient 0 ?mr Table - | Clause 63, 1(25
ears) o = -
Table - 2,
Tetun Roughness & Height Factor ! S:;Pﬂ v&;cma.e;:" 10m
Tomprapty: Factor 1 | As per Clause 633
Lratortance Factor 1 |As per Clase 63 4
De=ign Wind Speed 3875 m/s [As per Clawse 53
W ad Pressure 05 Nim2 1A% per Clause 7 2
Wad Directicnally Factor 09 | As per Claime 721
Ar® Averasing Facter 1 [As per Table - 4 Clause 722
Cosbination Factar 1 |As per Clase 733.13
|D<tizn Wind Presqure 0.81 kN/m2 | As per Clause 7.0
TiliAngle 2 Degree | As per Table -&
= [
Til[&{lglc {
Pressure Coefiicient OF max | As per Table -8
Pressure Coefucient OF min | As per Table -8 |
e Loalncient Ofwin
Wird Fressure Dowrvard
Wind Suchon Upward
fiad Suction Upward = - = %
Arez of Module 1.94|m2 i
TiltAngle Case | |
Wirnd Pressure Upward -1.30[i/m2 |
Wird Load on each PV Module -2.51]KN I
Total Wind Load on 6 Modhie -15.07 KN |
Load on each Purlin 3.77|KN ]
UDL Load per metre on Purln L2511 KN/m |
ﬂPrmea'd'nmfﬁ e e s : e A g SN
Wind Pressure Dowmverd 081 [IiV/m2 )|
Wird Load on each PV Module - 1 57]KN
_TotaIWn:dLmdonsMoch_gle Q.42IKN
Load on each Purlin 3350k |
LIDL Load perinetre on Purlin E082 KN/m _ B
Wind Losd on Solar Frasite SERGRE =55 BT N T e e
Pressure Coefficient - Members 12 | As per Table - 36 For C-Section
Wind Pressure on hﬁt_grs 0973 kN2 [
Column Member Size ‘PIPE 127L {
1 Member Dia 127 |mm |
Column Mamber Dra 127 mm | o
Wintd Load on Cohurnn S 04N | |
Wintd Load on Column 0024k ’
Assumung Rafter Member Size 100CsS000 |
Rafter Menber Dapth 100 man
Rafler Member Width &0 [
Wind Load on Rafter = 0,097 kN
- ST 0.058[kNim | |
PIPE 330B| |
33 mim l
33 [mun f ]




